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Aluminum-plastic composite panel for ordinary

Sample Name: 2 decoration

Test Type:

Building Materlals
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China Testing & Certification International Group Co.,Ltd.

National Research Center of Testing Techniques for Building Materials

Test Report
Report No.: WT2024B01B00236E Page 1 of 4
——————e———e——
Aluminum-plastic composite panel
Sample(s) Name h ¢ Test Type Entrustment test
for ordinary decoration
Client Yaretdndustrial Group Co. ,Ltd Brand YARET

Jiangsu Yaret Technology Industrial Sample Meet the requirements of

i Tacnre .| Parlkd€Co. .LTD State testing

Receiving Date

Quantity of

February 27, 2024 600mm=600mm 6 PCS.

sample(s)
: i January 3, 2024 » :
Production Date 120240103 Model/Size Polyester roller coating
The method for the test items are detailed February 28th to March
M
esticstion(s) in the data page(s). 7 Lot 20th, 2024
Judgment ", A ) \ : ;
Standard(s) GB/T 22412-2016 Alfurrlu;nu%rfx__l‘:p_lastlc composite panel for ordinary decoration
Test Item(s) Test items are detailed.in data pages.

* Upon testifig, the test comply with the requirements for polycstel coating
aluminum -plastic composite panel in GB/T 22412- 2016; cht resplt At defailed in
data pages.* G See Pﬁf?ﬁ*

Test Result(s) ‘?f‘/

Date oqusue.. il
(Se 'u f;\;} U

Remarks: (Provided by the commissioning unit)1. Sample number: YT-006:
2. YARET brand.

. Vi 3 / 7
Approved by %“ﬁ Checked by ,/31( h{)ﬁ 4{ Compiled by "J) ﬁ) ﬁ(

Address: No.1 Guanzhuang Dongli ,Chaoyang District, Beijing, China P.C.: 100024
Tel: 00-86-10-51167681
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China Testing & Certification International Group Co.,Ltd.

National Research Center of Testing Techniques for Building Materials

Test Report
Report No.: WT2024B01B00236E Page 2 of 4
Requirements of Individual
No. Test Item(s) Standard(s) Test Result(s) e Test method(s)
GB/T 22412-2016
Coating Avg. =16um Avg.21um 2
! thicknes Min. = 14pm Min.20um i X5 |
Wl A A GB/¥ 4957-2003
2H GB/T 22412-2016
2 Pencil hardness > HB (CHUNG HWA Pass 6.6.2
Pencil ) GB/T 6739-2022
Gl GB/T 22412-2016
3 St g <10 12 Pass 6.6.3
GB/T 9754-2007
/T -201
4 Flexibility =3T 2T Pass TR &
6.6.4
GB/T 22412-2016
: ; Cross-cut rating 0 | Crogs<cutrating 0 6.6.5
A pOgIctnrating Circle-cut rating| Circlé-cut rating1 Fops GB/T 9286-2021
y GB/T 1720-2020
s Wi B GB/T 22412-2016
6 resisl: &% =20kgescm 20kgecm Pass 6.6.6
X GB/T 1732-2020
Hydrochloric GB/T 22412-2016
7 PETARamae Unchanged Unchanged Pass 6.6.7
8 Oil resistance Unchanged Unchanged Pass KR 2:522 182_2016
Alkali GB/T 22412-2016
9 N Unchanged Unchanged Pass 6.6.0
10 Solvent No exposure of No exposure of P GB/T 22412-2016
resistance substrate substrate K 6.6.11
GB/T 22412-2016
Contamination 6.6.12
11 . <59 .89 4
resistance (0 R K% GB/T 9780-2013
A Method
Address: No.1 Guanzhuang Dengli ,Chaoyang District, Beijing, China P.C.: 100024

Tel: 00-86-10-51167681

cle Eretm

T



China Testing & Certification International Group Co.,Ltd.

National Research Center of Testing Techniques for Building Materials

Test Report
Report No.: WT2024B01B00236E - Page 3 of 4
Requirements Individual
; t thod
No Test Item(s) abStandard(s) Test Result(s) Edneludion Tes me hod(s)
BaCk, 84MPa Pass
longitudinal
Bendi hog'jgﬁtal T P9 | Gl 224122016
i st(r::nnzf e =RPRa 671
: i $7MPa Pass A
longitudinal
F.ront 81MPa Pass .
horizontal b
Front Min.6.4N/mm
NG Pass
longitudinal Avg.6.6N/mm
Front Avg. Min.7.5N/mm
" 180° peel horizontal =5.0N/mm .| Avg.78N/mm ., seg 262;1 122_201 G
strength Back Min. “ '/Min.8.4N/mm L
GB/T 2790-1995
longitudinal Z4.0N/mmn 1 AVE.8.4N/mm 2%
Back L 7% 2~ 1 Min.5.9N/mm Pils
horizontal W\ Avg.6.0N/mm
Cross-cut Cross-cut
Adhesion rating 0 rating 0 P
: i - ass
rating Circle-cut Circle-cut GB/T 22412-2016
Temperatur ratingl rating] 6.7.3
14- | e-change | Decreascrate GB/T 2790-1995
relistihel of 180° peel <10% 7% Pass GR/T 9286-2021
strength GB/T 1720-2020
Appearance Unchanged Unchanged Pass
Front o
losibading] e o
Thermal Front horizontal 106°C Pass GB/T 22412-2016
15 distortion o =85°C 6.7.4
t Y ack 4 9.
emperature iohgitiditat 104°C Pass GB/T 1634.2-2019
Back horizontal 103°C Pass

Address: No.1 Guanzhuang Dongli ,Chaoyang District, Beijing, China
Tel: 00-86-10-51167681
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China Testing & Certification International Group Co.,Ltd.

National Research Center of Testing Techniques for Building Materials

Test Report
Report No.: WTZOZéBOlBOOZSGE Page 4 of 4
N Test Item(s) Regt:i:;?rilnés) o Test Result(s) CI:::;:::::: Test method(s)
16 | Boiling water resistance Unchanged Unchanged Pass L7 o 262.?152_201 &
(Blank)
Y,

Annotations: Test address: No. I, Guanzhuang Dongli, Chaoyang District, Beijing, China/100024.

End, of the Report

Address: No.1 Guanzhuang Dongli’,Chaoyang District, Beijing, China
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